Epileptic syndromes: differential treatment in infants, children, and adolescents

M. FOULON, A. AEBY, M. BUZATU, F. CHRISTIAENS, V. DE BORCHGRAVE, C. DE COCQ, M. DE TOURTCHANINOFF,

J. M. DUBRU, S. GHARIANI, T. GRISAR, B. LEGROS, F. LIENARD, M. OSSEMANN, P. TUGENDHAFT, P. VAN BOGAERT,

K. VAN RIJCKEVORSEL, D. VERHEULPEN and P. VRIELYNCK

Working group of francophone reference centres for refractory epilepsy

Abstract

This paper proposes therapeutic guidelines for the management of some epileptic syndromes in infants, children, and adolescents, based on available medical literature and clinical practice in the French Community of Belgium. The guidelines address both epileptic encephalopathies (West syndrome, Lennox-Gastaut syndrome, and Dravet syndrome) and idiopathic epilepsies (typical absence seizures, epilepsy with centro-temporal spikes and juvenile myoclonic epilepsy).

Key words: Epilepsy syndromes; infants with epilepsy; children with epilepsy; adolescents with epilepsy; antiepileptic drugs.

Introduction

Several new antiepileptic drugs (AEDs) have been commercialized during the last 15 years which provide to clinicians new therapeutic options. Treatment of epilepsies in infancy and childhood is different from treatment of epilepsies in adulthood. There are several reasons for this. Firstly, the underlying causes of epilepsies differ, depending on the age group. Genetic susceptibility to seizures and structural malformations of the cerebral cortex are more prominent in children, and brain networks involved in seizure generation and propagation vary according to the aetiology and localisation. Secondly, maturation results in a changing balance between excitation and inhibition in brain networks, explaining why an anti-epileptic drug that is effective in adults may be proconvulsive in the immature brain. Thirdly, the pharmacokinetics of some drugs differs in infants compared with children and adults.

The aim of this paper is to propose guidelines for the treatment of some relevant epileptic syndromes of infancy and childhood. Some of them are classified among idiopathic epilepsies, i.e. epilepsies resulting from a known or presumed genetic defect (1), whereas others belong to the group known of epileptic encephalopathies, i.e. a very difficult to-treatgroup of epileptic syndromes in which the epileptiform abnormalities may contribute to neurological dysfunction (2).

Among the idiopathic epilepsies, we selected three syndromes: childhood absence epilepsy, benign epilepsy with centro-temporal spikes and juvenile myoclonic epilepsy. Altogether, these account for 30 to 50% of all cases of epilepsy, occurring between the ages of 1 and 15 years (3, 4, 5). Epileptic encephalopathies that will be discussed in this article include West syndrome, Dravet syndrome and Lennox-Gastaut syndrome. Epilepsies with continuous spike-waves during slow-wave sleep (CSWS) were discussed in a previous issue of this journal (6).

Our guidelines are based on published studies with special consideration of the few class I studies performed in children, and to the guidelines set out by the International League Against Epilepsy (7). We also took into account the opinions of international experts (8, 9) and the paediatric epileptologists who belong to our working group.

> 1. West syndrome and step-by-step treatment recommendations

West syndrome consists of a characteristic triad of epileptic spasms, arrest and later regression of psychomotor development and hypsarrhythmic EEG. The cause of this epilepsy can be identified in about two-thirds of the cases, and control of the seizures and suppression of hypsarrhythmia should be obtained as quickly as possible in order to protect cognitive development and limit the risk of refractory epilepsy. Vigabatrin (VGB) is considered as the first choice drug in Europe and particularly in Belgium (10) and should be started at a dosage of 100 mg/kg/day. If the epileptic spasms or hypsarrhythmia are not controlled, dosage should be increased to 150 mg/kg/day after one week (11). VGB allows the control of seizures in 40% to 70% of cases, with a recurrence rate of 10% to 30%. West syndrome associated with tuberous sclerosis is a subgroup that responds particularly well to VGB.

If a 2-weeks VGB trial has failed, it should be tapered off and another drug should be started. The second choice depends on the aetiology. In cryptogenic cases, restricted symptomatic lesions (focal cortical dysplasia, vascular insult, tuberous sclerosis), or some chromosomal anomalies, corticosteroids should be started. Some studies suggest that high doses of ACTH are more efficient than oral corticosteroids (12). However, as low doses of ACTH may still be effective with limited side effects, we propose an ACTH dose escalation scheme, depending on the response (13) (Table 1).

ACTH seems to be more effective than VGB, and suppresses spasms in 50% to 90% of cases, with recurrence in 20% to 40% of cases. The United Kingdom Infantile Spasms Study (UKISS) trial compared the effects of hormone treatments (prednisone or ACTH) with those of VGB (14, 15). Infants enrolled were randomly assigned to hormone treatment (n = 55) or VGB (n = 52) and were followed up until clinical assessment at 12-14 months of age. Hormone treatment was initially more effective than VGB in controlling spasms, but not at the final assessment at 12-14 months. However, better initial spasm control by hormone treatment in subjects with no identified underlying aetiology led to improved developmental outcome (15).

In cases of West syndrome associated with severe encephalopathy (lissencephaly, Aicardi syndrome, metabolic disease, severe neonatal asphyxia, ...), we recommend topiramate (TPM) as a second choice since the benefits of corticosteroid treatment are likely to be very low, considering its side-effects and the underlying aetiology. The doses of TPM that are needed to control spasms may be very high, up to 20-30 mg/kg/day. Three open studies (16, 17, 18) demonstrated spasm control in 45% of cases, with efficacy maintained in the long-term and good tolerability.

For the third step, epilepsy surgery should still be considered if a focal lesion is identified or suspected. In the remaining cases, drug combinations should be considered. Bitherapy should be encouraged with either drugs previously shown to provide partial symptom control (TPM or VGB) or other AEDs, for instances valproate (VPA) or benzodiazepines.

For the fourth step, a ketogenic diet (KD) consisting of a high-fat, low-carbohydrate, low-protein regimen can be prescribed and supervised by a nutrition support team. This treatment showed efficacy against various seizure types in children in a recent, well-designed, controlled study (19). In a retrospective study, the KD stopped spasms in nearly two-thirds of cases, and had fewer side effects and relapses than ACTH (20).

2. LENNOX-GASTAUT SYNDROME (LGS) AND STEP-BY-STEP TREATMENT RECOMMENDATIONS

This syndrome is characterised by polymorphic seizures (tonic fits, atypical absences, as well as atonic and myoclonic seizures), neuropsychological decline, and slow spike-waves with fast nocturnal rhythms on EEG.

Unlike the conventional management of epilepsy, which aims for complete freedom from seizures, the aim of LGS treatment is to suppress or reduce the frequency of the more disabling seizure types (21, 22). Physicians should always be vigilant for adverse drug effects and should not increase doses or number of drugs when significant adverse effects are already present.

As a first step, monotherapy should be implemented. Although there is no randomized study to date, valproate (VPA) is considered the first-choice drug (8, 9). VPA, a broad-spectrum AED, has been reported to be effective in all types of seizures seen in LGS.

For the second step, a second drug should be introduced. TPM and lamotrigine (LTG) are valid candidates, as two class I studies have confirmed their effectiveness. LTG (23) and TPM (24) were shown to significantly decrease the frequency of drop attacks and tonic-clonic seizures.

For the third step, another bitherapy including VPA and the alternative option from step 2 should be implemented.

For the fourth step, felbamate (FBM) should be added. FBM was found to be effective in patients with LGS in a randomized double-blind, placebocontrolled adjunctive therapy trial (25). The percentage of patients experiencing at least 50% reduction in total seizure frequency was 50% for the FBM group compared with 11% in the placebo group. However, FBM has been rarely associated with aplastic anaemia and hepatic failure, with some fatalities. The suggested management strategy is to perform routine laboratory blood tests every 2 weeks, and to discontinue the drug if no substantial

EPILEPTIC SYNDROMES

Table I

Dosage regimens of antiepileptic drugs for the different syndromes	Dosage	regimens	of anti	epileptic	drugs	for the	different	syndromes
--	--------	----------	---------	-----------	-------	---------	-----------	-----------

AED	SYNDROME	DOSE mg/kg/d	TITRATION	
VGB	West	100-150	First week: 100 mg/kg/day Second week depending on the response: 150 mg/kg/day	
АСТН	West		Start at a low dose: 3 IU/kg/day im, every morning After 2 weeks of treatment: – in the case of response: taper gradually – in the case of no response: 6 IU/kg/day for 2 weeks After 4 weeks of treatment: – in the case of response: taper gradually – in the case of no response: 12 IU/kg/day for 2 weeks After 6 weeks of treatment, taper gradually	
TPM	West Lennox-Gastaut JME	20-30 3-10	Start at 1 mg/kg/day. Increments of 1-3 mg/kg/day at 3-day intervals Titrate more slowly for the other conditions: Children < 25 kg: start at 1 mg/kg/day. Increments of 1 mg/kg/day at 2 week intervals Children > 25 kg: start at 25 mg/day. Increments of 25 mg at 2 week intervals	
VPA	Lennox-Gastaut Dravet CAE BECTS JME	20-30	Children < 30 kg: start at 10 mg/kg/day in three doses if drops or sirup Increments of 10 mg/kg/day at 3-day intervals Children > 30 kg: start at 300 mg/day in one or two doses	
LTG With VPA	Lennox-Gastaut CAE JME	1-5	Start at 0,15 mg/kg/day once daily weeks 1 and 2 0,3 mg/kg/day weeks 3 and 4. Thereafter increments of 0,3 mg/kg at 2-week intervals	
LTG with enzyme inducing AED	Lennox-Gastaut	5-15	Start 0.6 mg/kg/day weeks 1 and 2 1.2 mg/kg/day weeks 3 and 4 Thereafter increments of 1.2 mg/kg at 2-week intervals	
LTG monotherapy (over 12 years)	CAE	2-8	Start at 25 mg/day weeks 1 and 2 50 mg Weeks 3 and 4 Thereafter increments of 50 mg at 2-week intervals	
ESM	CAE	20-30	Start at 5-10 mg/kg/day Thereafter increments of 10 mg at 1-week intervals	
CBZ	BECTS	10-20	Start at 5 mg/kg/day Thereafter increments at 1-week intervals	
OXC	BECTS	30-40	Start at 10 mg/kg/day Thereafter increments of 10 mg at 1-week intervals	

AED: antiepileptic drug; BECTS: benign epilepsy with centrotemporal spikes; CAE: childhood absence epilepsy; CBZ: carbamazepine; ESM: ethosuccimide; JME: juvenile myoclonic epilepsy; LTG: lamotrigine; OXC: oxcarbazepine; TPM: topiramate; VGB: vigabatrin; VPA: valproate.

clinical benefit is observed after 3 to 6 months of therapy. Rufinamide is a new AED that was shown to be efficacious and well-tolerated in LGS (26), but this drug is not yet available in Belgium for its use in children.

Finally, a non-pharmacological management can also be taken into consideration.

KD is an interesting therapeutic option in refractory LGS, as evidenced by a recent controlled study (27).

Several open-label, prospective trials have been performed to assess the response of patients with LGS to vagus nerve stimulation (VNS) (28, 29, 30). The effects of VNS varied, depending on the seizure type. Best effects were observed in atonic seizures and tonic seizures. Side-effects were minor and transient. Quality of life was improved in responders. Based on these results, VNS is likely to be an effective and safe adjunct therapy in the treatment of LGS.

In addition, complete or partial callosotomy is a palliative surgical treatment for children with LGS who have drop attacks. This surgical procedure may also be considered for intractable tonic seizures, particularly in cryptogenic cases (31). The morbidity may be significant in children having a good level of language and cognitive functioning (32), and there is a tendency for seizures to return after 2 years. Therefore, VNS is now recommended prior to callosotomy (22).

In very specific cases, focal resection may be discussed, especially if a focal lesion or regional epileptogenic zone is identified.

3. Dravet syndrome (severe myoclonic epilepsy in infancy) and step-by-step treatment recommendations

Described in 1978 by Charlotte Dravet (33), this clinical entity appears to be responsible for 7% of severe epilepsy cases starting before the age of 3. Three stages of development are described. The first stage of development is onset with first seizure, which always occurs within the first year of life, around the fifth month. Generally provoked by fever, it may be generalized or focal and its duration may be long, febrile status epilepticus being very frequent. The second stage begins in the second year of life. Myoclonus can occur with a frequency ranging from rare and mild to very severe and frequent. In some borderline cases, myoclonia are even completely absent. Because of the possible absence of myoclonia, the term "severe myoclonic epilepsy in infancy" has been replaced by "Dravet syndrome" (2). Upon reaching the age of two, all patients have a developmental retardation, and cognitive abilities and language skills cease to develop. Following a period of prolonged generalized seizures, these children may present transient ataxia, which may eventually become permanent. The third stage is associated with improvement of seizures, but with serious residual mental and neurological impairment. Although metabolic exams and brain imaging are usually normal, 50% to 80% of cases demonstrated de novo mutations in the neuronal sodium channel alpha subunit SCNIA (34).

As a preventive measure, hyperthermia should be avoided, and fever should always be adequately controlled (35). When seizures occur, they should be promptly treated using fast acting benzodiazepines (intra-oral midazolam or intra-rectal diazepam).

As Dravet syndrome is a severe epileptic encephalopathy, it often necessitates polytherapy, but one should not use more than three AEDs simultaneously.

For the first step, VPA should be administered. In the second step, TPM should be added to VPA (36). For the third step, small doses of benzodiazepines such as clonazepam, clobazam, and lorazepam may prove effective for short periods.

For the fourth step, an association of stiripentol, VPA, and clobazam may be effective (37). Ethosuccimide (ESM) and levetiracetam (LEV) may be valid alternatives in case of myoclonic seizures and complex absences.

The following AEDs should be avoided because of the risk of seizure exacerbation: phenytoin (PHT), LTG (38), carbamazepine (39) (CBZ), and VGB (40).

4. CHILDHOOD ABSENCE EPILEPSY (CAE) AND STEP-BY-STEP TREATMENT RECOMMENDATIONS

CAE is not synonymous with any type of absence seizures starting in childhood. The ILAE broadly defines it as a syndrome with frequent (several to many per day) and typical absences, school age at onset (peak at 6-7 years), and common remission. The EEG is typical, with generalized spike-slow wave discharges of 3Hz.

As a first step VPA, LTG and ESM may be recommended.

In a double-blind, randomized, controlled clinical trial, Glauser (41) compared the efficacy, tolerability, and neuropsychological effects of ESM, VPA, and LTG in 453 children with newly diagnosed CAE. ESM and VPA were significantly more effective than LTG in controlling seizures without causing intolerable side effects. However, ESM had a significantly smaller negative effect on attention measures as compared to VPA. Therefore, we recommend ESM as first choice, and VPA as second step.

LEV may be a valuable AED in the treatment of patients with CAE (42, 43), but further studies are needed.

For the third step, if monotherapy is not successful, a VPA/LTG bitherapy is recommended, with VPA given at moderate doses and LTG administered at low doses, taking into account the beneficial pharmacokinetic interaction between LTG and VPA. The combination of VPA and ESM is also considered a valid option.

The following AEDs should be avoided because they may aggravate seizures: CBZ, oxcarbazepine (OXC), PHT, phenobarbital (PB), tiagabine and VGB (44).

5. BENIGN EPILEPSY WITH CENTROTEMPORAL SPIKES (BECTS) AND STEP-BY-STEP TREATMENT RECOMMENDATIONS

This syndrome is characterized by onset after the age of 3 years, normal development, infrequent and

brief partial seizures, paradoxically abundant interictal EEG abnormalities, and spontaneous remission before the end of adolescence. Anamnesis, physical examination, and awake and sleep EEG will lead to the diagnosis. In the last 10 years, there have been several studies indicating that patients with BECTS have a variety of cognitive disturbances including language impairment, memory dysfunction, and auditory processing difficulties. The data suggest that perhaps one-half or more reported patients manifest one or more of these disorders (4, 45, 46). If the child presents psycho-motor impairment or learning disability, a neuropsychological and speech evaluation should be performed. In a few cases, cognitive or severe language disorders associated with continuous spike waves during sleep (CSWS) may develop (6). Massa (47) has established some EEG prediction criteria for this condition.

For the first step, since the prognosis is excellent, AEDs should be avoided or they should be started only if the seizures are frequent (47).

For the second step, VPA and CBZ/OXC were proposed by ILAE (7). However, we should keep in mind that CBZ may in a small proportion of cases provoke a cognitive, behavioural, or language regression associated with CSWS (48).

In the third step, LEV has been shown in two open studies to be effective and well-tolerated in children with BECTS (50, 51).

The following AEDs should be avoided: PB and LTG (5) which may aggravate BECTS.

6. JUVENILE MYOCLONIC EPILEPSY AND STEP-BY-STEP TREATMENT RECOMMENDATIONS

Juvenile myoclonic epilepsy (JME), which develops around puberty, is characterized by bilateral, arrhythmic, irregular myoclonic jerks predominantly in the arms, soon after awakening and without disturbance of consciousness. JME continues to be under-or misdiagnosed because the myoclonic jerks may occur briefly or infrequently and are rarely reported spontaneously by patients. JME is frequently associated with generalized tonicclonic seizures (> 90%). Infrequent absences may also be observed.

JME is an idiopathic generalized epilepsy with complex inheritance. Depending on racial/ethnic and geographic origin, the JME trait is transmitted as a mendelian dominant or recessive trait or as complex oligogenic traits (52).

Counselling on lifestyle is essential, and precipitating factors such as lack of sleep, early or sudden awaking, and excessive intake of alcohol should be avoided (53). Patients with JME usually require lifelong AED treatment even if seizure freedom is achieved, as relapse rates are high following AED withdrawal (54). However, this notion has been recently challenged in a long-term study on the development of classic JME in 23 patients, which concluded that one-third of JME patients had complete remission of seizures and did not require ,AEDs anymore (55). To identify prospectively those JME patients who will be able to discontinue AED treatment is the scope of further studies.

There are no class 1 studies to guide the initial therapy of JME.

In the first step, VPA is the AED of choice, with good seizure control obtained in about 80% of cases (56). VPA is effective in all three seizure types of JME. Moderate doses (800 to 1000 mg) frequently control seizures.

For the second step, LEV has recently been approved by the US Food and Drug Administration as adjunctive therapy for controlling myoclonic seizures in patients with JME (57). Two randomised, double-blind, placebo-controlled studies (58) support the use of adjunctive LEV for JME, juvenile absence epilepsy, and generalized tonic-clonic seizures on awaking.

For the third step, a randomized open-label study showed that TPM at moderate doses may be an effective, well-tolerated alternative to VPA (59).

In the fourth step, LTG may be an option, though it may aggravate myoclonus (58).

PHT and CBZ should be avoided. They are the AEDs with the most prominent aggravating effect on JME, exacerbating both absence and myoclonic seizures and even inducing new seizure types or leading to atypical myoclonic status epilepticus (44, 60).

Conclusion

The growing number of available therapies has increased the need to identify optimum treatments for epilepsy syndromes. The ILAE treatment guidelines (3) conclude that: "There is an especially alarming lack of well-designed, properly conducted randomized controlled trials for patients with generalized seizures/epilepsies and for children in general". Only a few class I studies exist for West syndrome, Lennox-Gastaut syndrome, CAE and JME. Thus, expert opinion based on available medical literature and experience is useful to identify adequate treatment options (8, 9). New AEDs appear to offer better tolerability and may thus contribute to preserve cognitive functions and behavioural abilities. Non-pharmacologic interventions such as epilepsy surgery, VNS and KD must be considered as therapeutic options in case of failure of medical management. Today, there is hope for an improved quality of life for children and adolescents with epilepsy. However, the large number of therapeutic options remains a challenge for the physician attempting to select the best treatment for his patient.

Acknowledgments

All authors of this article participated in a consensus meeting, with the discussion forming the basis of this review. The first draft of the paper was prepared by Martine Foulon, with Sophie Ghariani, Benjamin Legros, Michel Ossemann, Kenou Van Rijckevorsel, Pascal Vrielynck and especially Patrick Van Bogaert participating in drafting the manuscript.

REFERENCES

- Berg AT, Berkovic SF, Brodie MJ, Buchhalter J, Cross JH. *et al*. Revised terminology and concepts for organization of seizures and epilepsies: report of the ILAE Commission on Classification and Terminology, 2005-2009. Epilepsia. 2010;51:676-685.
- Engel J. ILAE Commission Report. Epilepsia. 2001; 42(6):796-803.
- Hauser WA. The prevalence and incidence of convulsive disorders in children. Epilepsia. 1994;35(S2):S1-6.
- Giordani B, Caveney AF, Laughrin D, Huffman JL, Berent S. *et al.* Cognition and behavior in children with benign epilepsy with centrotemporal spikes (BECTS). Epilepsy research. 2006;70:89-94.
- Panayiotopoulos CP. Idiopathic generalized epilepsies. In: Panayiotopoulos CP, ed. A clinical Guide to Epileptic Syndromes and their Treatment. London, Springer-Verlag; 2007.
- 6. Van Bogaert P, Aeby A, de Borchgrave V, De Cocq C, Deprez M. *et al.* The epileptic syndromes with continuous spikes and waves during slow sleep: definition and management guidelines. Acta Neurol Belg. 2006;106:52-60.
- Glauser T, Ben-Menachem E, Bourgeois B, Cnaan A, Chadwick D. *et al.* ILAE treatment guidelines: Evidence-based analysis of antiepileptic drug efficacy and effectiveness as initial monotherapy for epileptic seizures and syndromes. Epilepsia. 2006;47(7):1094-1120.
- Whelles J., Clarke D, Carpenter D. Treatment of paediatric epilepsy: expert opinion, 2005. J Child. Neurol. 2005;20(S1):S1-S56.
- Whelles J, Clarke D, Arzimanoglu A, Carpenter D. Treatment of paediatric epilepsy:European expert opinion, 2007. Epileptic disord. 2007;9(4):353-412.
- Lagae L, Verhelst H, Ceulemans B, De Meirleir L, Nassogne MC *et al*. Treatment and long term outcome in West syndrome: the clinical reality. A multicentre follow up study. Seizure. 2010;19(3):159-164.

- Appleton RE, Pieters AC, Mumford JP, Shaw DE. Randomised, placebo-controlled study of vigabatrin as first-line treatment of infantile spasms. Epilepsia. 1999;40:1627-1633.
- Baram TZ, Mitchell WG, Tournay A, Snead OK, Hanson RA. *et al*. High dose corticotropin (ACTH) versus prednisone for infantile spasms a prospective, randomized, blinded study. Pediatrics. 1996;97:375-379.
- Heiskala H. CSF ACTH and beta-endorphin in infants with West syndrome and ACTH therapy. Brain & Development. 1997;19:339-342.
- 14. Lux A, Edwards S, Hancock E, Johnson A, Kennedy C. *et al.* The United Kingdom Infantile Spasm Study comparing vigabatrin with prednisolone or tetracosactide at 14 days: a multicentre randomised controlled trial. Lancet. 2004;364:1773-1778.
- 15. Lux A, Edwards S, Hancock E, Johnson A, Kennedy C. *et al.* The United Kingdom Infantile Spasms Study (UKISS) comparing hormone treatment with vigabatrin on developmental and epilepsy outcomes to age 14 months:a multicentre randomised trial. Lancet Neurol. 2005;4:712-717.
- Glauser T, Clark P, Strawsburg R. A pilot study of topiramate in the treatment of infantile spasms. Epilepsia. 1998;39:1324-1328.
- 17. Thijs J, Verhelst H, Van Coster R. Retrospective study of topiramate in a paediatric population with intractable epilepsy showing promising effects in the West syndrome patients. Acta Neurol Belg. 2000;100: 171-176.
- Korinthenberg R, Schreiner A. Topiramate in children with west syndrome:a retrospective multicenter evaluation of 100 patients. J Child Neurol. 2007;22: 302-306.
- 19. Neal E, Chaffe H, Lawson M, Edwards N, Fitzsimmons G. *et al*. The ketogenic diet for the treatment of childhood epilepsy: a randomised controlled trial. Lancet neurol. 2008;7(6):500-506.
- Kossoff E, Hedderick E, Turner Z, Freeman J. A casecontrol evaluation of the ketogenic diet versus ACTH for new-onset infantile spasms. Epilepsia. 2008;49(9): 1504-1509.
- Arzimanoglou A, French J, Blume W, Cross H, Emst JP. *et al.* Lennox-Gastaut syndrome: a consensus approach on diagnosis, assessment, management, and trial methodology. Lancet Neurol. 2009;8:82-93.
- 22. Van Rijckevorsel K. Treatment of Lennox-Gastaut syndrome: overview and recent findings. Neuropsy-chiatr Dis Treat. 2008;4(6):1001-1019.
- Motte J, Trevathan E, Arvidsson JF, Barrera MN, Mullens EL. *et al.* Lamotrigine for generalized seizures associated with the Lennox-Gastaux syndrome. Lamictal Lennox-Gastaux Study Group. N. Engl. J. Med. 1997;337;1807-1812.
- 24. Sachdeo RC, Glauser A, Ritter F, Reife R, Lim P. *et al*. A double-blind, randomized trial of topiramate in Lennox-Gastaut syndrome. Neurology. 1999;52: 1882-1892.

- 25. Ritter F. Efficacy of felbamate in childhood epileptic encephalopathy (Lennox-Gastaut syndrome). N Engl J Med. 1993;328:29-33.
- Glauser T, Kluger G, Sachdeo R, Krauss G, Perdomo C. *et al.* Rufinamide for generalized seizures associated with Lennox-Gastaut syndrome. Neurology. 2008;70(21):1950-1958.
- 27. Freeman J, Vining E, Kossoff E, Pyzik P, Ye X. *et al.* A blinded, crossover study of efficacy of the ketogenic diet. Epilepsia. 2009;50(2):322-325.
- Frost M, Gates J, Helmers SL, Wheless JW, Levisohn P. *et al.* Vagus nerve stimulation in children with refractory seizures associated with Lennox-Gastaut syndrome. Epilepsia. 2001;42:1148-1152.
- 29. Aldenkamp AP, Majoie HJ, Berfelo MW, Evers SM, Kessels AG. *et al.* Long-term effects of 24-month treatment with vagus nerve stimulation on behaviour in children with Lennox-Gastaut syndrome. Epilepsia. 2002;3:475-479.
- Kostov K, Kostov H, Tauboll E. Long-term vagus nerve stimulation in the treatment of Lennox-Gastaut syndrome. Epilepsy behav. 2009;16(2):321-324
- Rougier A, Claverie B, Pedespan JM, Marchal C, Loiseau P. Callosotomy for intractable epilepsy: overall outcome. J Neurosurgery Sci. 1997;41:51-57.
- Rosenfeld WE, Roberts DW. Tonic and atonic seizures:what's next – VNS or callosotomy. Epilepsia. 2009;50(S8):25-30.
- Dravet C. Les épilepsies graves de l'enfant. Vie med. 1978;8:543-548.
- 34. Claes L, Ceulemans B, Audenaert D, Smets K, Löfgren A. *et al.* De novo SCN1A mutations are a major cause of severe myoclonic epilepsy of infancy. Hum Mutat. 2003;21:615-621.
- 35. Ceulemans B, Cras P. "Severe Myoclonic Epilepsy in Infancy". Relevance for the clinician of severe epilepsy starting in infancy. Acta neurolol Belg. 2004;104:95-99.
- Kröll-Seger J, Portilla P, Dulac O, Chiron C. Topiramate in the treatment of highly refractory patients with Dravet syndrome. Neuropediatrics. 2006;37: 325-329.
- 37. Chiron C, Marchand MC, Tran A, Rey E, D'Athis P. *et al.* Stiripentol in severe myoclonic epilepsy in infancy: a randomised placebo-controlled syndrome-dedicated trial. The Lancet. 2000;356:1638-1642.
- Guerrini R, Dravet C, Genton P, Belmonte A, Kaminska A. *et al*. Lamotrigine and seizure aggravation in severe myoclonic epilepsy. Epilepsia. 1998; 39(5):508-512.
- Wallace SJ, Binnie CD, Brown SW, Duncan JS, McKee P. *et al.* Epilepsy – a guide to medical treatment. 1: Antiepileptic drugs. Hosp Med. 1998;59(5): 379-387.
- Lortie A, Chiron C, Dumas C, Mumford JP, Dulac O. Optimizing the indication of vigabatrin in children with refractory epilepsy. J Child Neurol. 1997;12(4): 253-259.
- 41. Glauser T, Craan A, Shinnar S, Hirtz D, Dlugos D. *et al*. Ethosuximide, Valproic acid, and Lamotrigin in

childhood absence epilepsy. N Engl J Med. 2010;362:790-793.

- 42. Verrotti A, Cerminara C, Domizio S, Franzoni E, Coppola G. *et al*. Levetiracetam in absence epilepsy. Dev Med Child Neurol. 2008;50:850-853.
- 43. Fattore C, Bonniver C, Capovilla G, Cerminara C, Citterio A. *et al*. A multicenter, randomized, placebocontrolled trial of levetiracetam in children and adolescents with newly diagnosed absence epilepsy. Epilepsia. 2011;52(4):802-809.
- 44. Thomas P, Valton L, Genton P. Absence and myoclonic status epilepticus precipitated by antiepileptic drugs in idiopathic generalized epilepsy. Brain. 2006;129:1281-1292.
- 45. Deonna T, Zesiger P, Davidoff V, Maeder M, Mayor C. *et al.* Benign partial epilepsy of childhood: a longitudinal neuropsychological and EEG study of cognitive function. Dev Med Child Neurol. 2000;42(9):595-603.
- 46. Pinton F, Ducot B, Motte J, Arbues AS, Barondiot C. *et al.* Cognitive functions in children with benign childhood epilepsy with centrotemporal spikes (BECTS). Epileptic disord. 2006;8(1):11-23.
- 47. Massa R, De Saint-Martin A, Carcangiu R, Rudolf G, Seegmuller C. *et al.* EEG criteria predictive of complicated evolution in idiopathic rolandic epilepsy. Neurology. 2001;57:1071-1079.
- 48. Shields D, Snead O. Benign epilepsy with centrotemporal spikes. Epilepsia. 2009;50(S8):10-15.
- 49. Corda D, Gelisse P, Genton P, Dravet C, Baldy-Moulinier M. Incidence of drug-induced aggravation in benign epilepsy with centrotemporal spikes. Epilepsia. 2001;42(6):754-759.
- 50. Coppola G, Franzoni E, Verrotti A, Garone C, Sarajlija J. *et al.* Levetiracetam or oxcarbazepine as monotherapy in newly diagnosed benign epilepsy of childhood with centrotemporal spikes (BECTS): an open-label, parallel group trial. Brain dev. 2007;29: 281-284.
- 51. Verrotti A, Coppola G, Manco R, Ciambra G, Iannetti P. *et al.* Levetiracetam monotherapy for children and adolescents with benign rolandic seizures. Seizure. 2007;16:271-275.
- 52. Delgado-Escueta A. Advances in genetics of juvenile myoclonic epilepsies. Epilepsy Curr. 2007;7(3):61-67.
- Panayiotopoulos CP. Idiopathic generalized epilepsies: A review and modern approach. Epilepsia. 2005; 46(S9):1-6.
- 54. Berg AT, Shinnar S, Levy SR, Testa FM, Smith-Rapaport S. *et al*. Two-year remission and subsequent relapse in children with newly diagnosed epilepsy. Epilepsia. 2001;42(12):1563-1562.
- 55. Camfield C, Camfield P. Juvenile myoclonic epilepsy 25 years after seizure onset. Neurology. 2009;73: 1041-1045.
- Delgado-Escueta A, Enrile-Bacsal F. Juvenile myoclonic epilepsy of Janz. Neurology. 1984;34(3): 285-294.

- 57. Specchio L, Gambardella A, Giallonardo A, Michelucci R. Open label, long-term, pragmatic study on levetiracetam in the treatment of juvenile myoclonic epilepsy. Epilepsy res. 2006;71:32-39.
- 58. Rosenfeld WE, Benbadis S, Edrich P, Tassinari CA, Hirsch E. Levetiracetam as add-on therapy for idiopathic generalized epilepsy syndromes with onset during adolescence: analysis of two randomized, double-blind, placebo-controlled studies. Epilepsy Res. 2009;85(1):72-80.
- 59. Levisohn PM, Holland KD. Topiramate or valproate in patients with juvenile myoclonic epilepsy: A ran-

domized open-label comparison. Epilepsy behaviour. 2007;10:547-552.

60. Biraben A, Allain H, Scarabin JM, Schuck S, Edan G. Exacerbation of juvenile myoclonic epilepsy with Lamotrigine. Neurology, 2000;55:1758.

Dr. Martine Foulon, CHU de Charleroi, Boulevard Paul Janson 92, 6000 Charleroi (Belgium). E-mail: martine.foulon@chu-charleroi.be